Project ID N°: 101036449

Call: H2020-LC-GD-2020-3
Topic: LC-GD-8-1-2020 - Innovative, systemic zero-pollution solutions to protect health,
environment, and natural resources from persistent and mobile chemicals

RS
w
R Mov

" PROMISCES

Preventing Recalcitrant Organic Mobile Industrial chemicalS
for Circular Economy in the soil-sediment-water System

Start date of the project: 1t November 2021

Duration: 42 months

D4.4: Guidance document for upgrade and
optimization of advanced wastewater treatment

Authors: Michael Stapf (KWB), Tobias Hensel (BWB), Fiona Riickbeil (BWB), Alexander
Sperlich (BWB), Alicia Hartmann (BfG), Christian Dietrich (BfG)

Lead Beneficiary: KWB

Type of delivery: R

Dissemination Level: PU
[...]
In Figure 3, the relative reduction in signal intensity is shown for each WWTP. Substances were
grouped into pharmaceuticals, industrial chemicals or other chemicals. In contrast to the results from
the target analysis, lower intensity reductions were observed for industrial chemicals. It should be
noted at this point that data for from target analysis is based on 2-3 industrial chemicals while suspect
screening data includes 11-21 substances of this class underlining the added benefit from suspect
screening for the assessment.

Pharmaceuticals Industrial chemicals Others
g T T — Y i
] : A ; :
S 0 i i
cC ' 1 / :
O e : : :
46 50 — é : : : . -
> : 8 ! g ! = !
8 ' 8 ; ; i : | ! : : -
— - L i ' i ! ‘ ; - ' ! : !
2 0 —_— — S — —
@ : s : ° : — ; : : : e :
' —— : i o) I k x
8 - T ° : 1 : :
B : : :
£ = 8 ° : - ; !
@ 50 ! - =
= o - ©
-+ o
@® L ° ° °
E ]
i o
-100 - T T T T T T T T T T T T T T T
WWTP A B C D E A B C D E A B C D E
Median: 58% 100% 76%  88%  73% 37%  52% 41% 67% 61% 42% 71% 51% 59%  58%
Substances: 72 81 83 66 67 21 15 15 1 16 12 23 18 20 16
Signal increase: 8 3 6 4 5 5 6 4 2 7 3 5 1 1 4

Figure 3: Impact of the advanced treatment process chains on substances, grouped into pharmaceuticals,
industrial chemicals and other substances. A positive reduction of the signal intensity indicates that the
concentration of the substance is reduced, whereas a negative reduction indicates a concentration increase.
The number of substances indicates the number of different substances for which a change of intensity could
be calculated. The signal increase indicates the amount of different substances for which a signal increase
occurred at least once.

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 12



{;PROMISCES

7 Summary and recommendations

Except for one WWTP, all WWTPs investigated would have met the treatment targets defined in the
UWWTD proposal. The reason why WWTP A did not achieve the 80% removal target was because
the effective specific ozone dose was reduced by almost half due to nitrite present in the ozonation
influent during the sampling days.

Out of the 20 PFAS analysed, 12 PFAS were detected at least once above LOQ prior to the AWWT (=
secondary effluent). The PFAS which were always detected were PFBA, PFHxA, PFOA, PFPeA, and
PFHpPA (1 — 25 ng/l). Target as well as the database suspected screening methods highlight that the
removal is very substance specific. Based on the quantitative target analysis, the median removal of
pharmaceuticals (46% — 78%) and industrial chemicals (42% - 79%) was in a similar range, whereas
PFAS were not significantly affected. The greatest PFAS removal (median removal of 25%) was seen
in WWTP D, which used PAC.

The qualitative suspect screening for about 1500 substances revealed that about 200 different
substances could be detected above the detection limit. Even though no conclusive statements about
the performance of the different AWWT types can be drawn based on the limited data, the results
show that all of the investigated technologies are able to reduce a broad range of micropollutants
(reduction was very compound specific). In contrast to target analysis data, suspect screening data
indicates a significantly lower removal of industrial compounds compared to pharmaceuticals.
Especially for the assessment of WWTP receiving a large share of industrial wastewater, suspect
screening might be used to extend the list of target indicator substances by a larger number of
industrial chemicals to gain more robust results.

The very low concentrations of PFAS and some iPMs in the water samples resulted in high analytical
uncertainties which hindered the evaluation of the AWWT processes. Consequently, the sampling
and analyses performed in this work provide an initial indication of removal, but do not address the
impact of different operational conditions. For a more robust evaluation, long-term monitoring
(approx. 1 year) is needed to account for seasonal variations and changes in operational conditions.

Although the results of this study regarding PFAS elimination are limited, they indicate that AWWT
implemented for micropollutant removal are not effective barriers for PFAS. Consequently,
catchment areas that have elevated PFAS concentrations will not be able to rely on such end-of-pipe
measures at municipal WWTPs and may need to focus their efforts on PFAS source control.

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 13



{;PROMISCES

References

Altmann, J., Rehfeld, D., Trader, K., Sperlich, A. and Jekel, M. 2016. Combination of granular activated
carbon adsorption and deep-bed filtration as a single advanced wastewater treatment step
for organic micropollutant and phosphorus removal. Water research 92, 131-139.

Appleman, T.D., Higgins, C.P., Quinones, O., Vanderford, B.J., Kolstad, C., Zeigler-Holady, J.C. and
Dickenson, E.R. 2014. Treatment of poly- and perfluoroalkyl substances in U.S. full-scale
water treatment systems. Water Res 51, 246-255.

Bader, T., Schulz, W., Kimmerer, K. and Winzenbacher, R. 2017. LC-HRMS Data Processing Strategy
for Reliable Sample Comparison Exemplified by the Assessment of Water Treatment
Processes. Analytical Chemistry 89(24), 13219-13226.

Barisci, S. and Suri, R. 2021. Occurrence and removal of poly/perfluoroalkyl substances (PFAS) in
municipal and industrial wastewater treatment plants. Water Sci Technol 84(12), 3442-3468.

Franke, V., Schafers, M.D., Joos Lindberg, J. and Ahrens, L. 2019. Removal of per- and polyfluoroalkyl
substances (PFASs) from tap water using heterogeneously catalyzed ozonation.
Environmental Science: Water Research & Technology 5(11), 1887-1896.

Gotz, C., Otto, J. and Singer, H. 2015. Uberpriifung des Reinigungseffekts. Auswahl geeigneter
organischer Spurenstoffe. AQUA & GAS 2, 34-40.

Jewell, K.S., Kunkel, U., Ehlig, B., Thron, F., Schlisener, M., Dietrich, C., Wick, A. and Ternes, T.A. 2020.
Comparing mass, retention time and tandem mass spectra as criteria for the automated
screening of small molecules in aqueous environmental samples analyzed by liquid
chromatography/quadrupole  time-of-flight tandem mass spectrometry. Rapid
Communications in Mass Spectrometry 34(1), e8541.

Metzger, S., Barjenbruch, M., Beier, S., Miehe, U. and Nafo, I. 2020. Statusbericht
»Spurenstoffentfernung auf kommunalen Klaranlagen in Deutschland”. Korrespondenz
Abwasser, Abfall 67.

Nurenberg, G., Schulz, M., Kunkel, U. and Ternes, T.A. 2015. Development and validation of a generic
nontarget method based on liquid chromatography — high resolution mass spectrometry
analysis for the evaluation of different wastewater treatment options. Journal of
Chromatography A 1426, 77-90.

Park, M., Wu, S., Lopez, IJ., Chang, l.Y., Karanfil, T. and Snyder, S.A. 2020. Adsorption of
perfluoroalkyl substances (PFAS) in groundwater by granular activated carbons: Roles of
hydrophobicity of PFAS and carbon characteristics. Water research 170, 115364.

Phong Vo, H.N., Ngo, H.H., Guo, W., Hong Nguyen, T.M,, Li, J., Liang, H., Deng, L., Chen, Z. and Hang
Nguyen, T.A. 2020. Poly-and perfluoroalkyl substances in water and wastewater: A

comprehensive review from sources to remediation. Journal of Water Process Engineering
36.

RoRler, A. and Launay, M. 2019 Durchfiihrung von Vergleichsmessungen zur Spurenstoffelimination
beim Ausbau von Klaranlagen um eine 4. Reinigungsstufe — Abschlussbericht — UM-Vorhaben-
Nr. 367/2014.

Sauter, D., Dgbrowska, A., Bloch, R., Stapf, M., Miehe, U., Sperlich, A., Gnirss, R. and Wintgens, T.
2020. Deep-bed filters as post-treatment for ozonation in tertiary municipal wastewater

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 14



{;PROMISCES

treatment: impact of design and operation on treatment goals. Environmental Science: Water
Research & Technology.

Stapf, M., Miehe, U., Bester, K. and Lukas, M. 2020 Guideline for advanced API removal. CWPharma
Activity 3.4 output.

Stapf, M. and Zhiteneva, V. 2021 WWTP fitness check for APl removal technology — summary report.
CWPharma 2 project report for GoA2.1: Fitness check for API removal technology., p. 27.

Stoiber, T., Evans, S. and Naidenko, O.V. 2020. Disposal of products and materials containing per-
and polyfluoroalkyl substances (PFAS): A cyclical problem. Chemosphere 260, 127659.

Trojanowicz, M., Bojanowska-Czajka, A., Bartosiewicz, |. and Kulisa, K. 2018. Advanced
Oxidation/Reduction Processes treatment for aqueous perfluorooctanoate (PFOA) and
perfluorooctanesulfonate (PFOS) — A review of recent advances. Chemical Engineering
Journal 336, 170-199.

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 15



{;PROMISCES

Appendix A: WWTP descriptions and sampling points

WWTP A

The WWTP A is located in Sweden and has a load of about 210,000 people equivalents (PE). The WWTP
treats about 40,000 m3/d and has an average flow of 1,700 m3/h. The wastewater treatment consists of
the following steps:

e mechanical treatment (grid), sand and grease removal, primary aeration, primary clarifier
e activated sludge process with nitrification (N) and denitrification (DN), secondary clarifier
e ozonation using a moving bed biofilm reactor (N / DN) as post-treatment

e tertiary clarifier

The ozonation plant is designed for treatment of up to 3,000 m3*/h and has a total ozone production
capacity of 20 kgOs3/h. The ozone reactor has a volume of 524 m® and can provide a hydraulic retention
time between 10 and 60 minutes (~ 18 minutes at average flow). Ozone is applied in the first chamber of
the ozone reactor using a side-stream injection system with a radial diffuser. The ozone dose can be
controlled by AUVA2s4 (UVA252 measured at sampling points S1 and S2, respectively). However, typically,
a fixed ozone dose of 8 mgOs/L is used.

The MBBR post-treatment consists of two zones: nitrification followed by denitrification. The HRT varies
between 0.75 — 4.5 hours (~ 80 minutes at average flow).

LOX Evaporator Ozone generator

Secopc'jary Ozone MBBR Tert.le?ry
clarifier reactor clarifier

Nitrification Denitrification

SI-Figure 1: Schematic overview of the ozonation plant and the MBBR post-treatment at WWTP A. Phosphoric
acid can be added at the MBBR influent to enhance growth of biomass at low P concentrations. Ethanol is used
as carbon source for the denitrification stage, whereas aluminium chloride is added at the end of the MBBR
to precipitate phosphorous and to improve flocculation of suspended solids. Sampling points used in
PROMISCES are S1 (influent ozonation), S2 (effluent ozonation), and S3 (effluent post-treatment).

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 16



{;PROMISCES

WWTP B

WWTP B is located in Switzerland is designed for a load of about 120,000 population equivalents (PE)
and also treats wastewater from the nearby industry. It treats about 30,000 m3/d (2021) and has an
average flow of 950 m3/h.

Wastewater treatment consists of the following steps:

1. mechanical treatment (grid), sand and grease removal, and primary clarifier
2. two parallel biological treatment lines with nitrification/denitrification zones:
a. conventional activated sludge (CAS) system followed by a clarifier
b. fixed bed biology with styrofoam pellets
3. sand filtration
4. ozonation
5. granular activated carbon (GAC) filtration

The ozonation plant has two ozone reactors (385 m3, each) and is designed to treat up to 1700 m3/h.
The hydraulic retention time is about 30 minutes on average. The ozone dose is controlled by AUVAs4
(UVA254 measured at sampling points S1, S2, and S3). The typical setpoint is a AUVAs4 of 10%, which
corresponds to a specific ozone dose of 0.1 g O3/g DOC. Additionally, nitrite is also measured and
considered in the ozone control. The ozone treatment is followed by the GAC filter. It consists of 8
chambers, one of which is always on stand-by and ready for backwashing, maintenance etc. The
empty bed contact time of the GAC filter is on average two hours.

Sand filtration Ozone reactor GAC filtration

LOX Evaporator Ozone generator

SI-Figure 2: Schematic overview of the ozonation plant and the GAC post-treatment at WWTP B. Sampling
points used in PROMISCES were S1 (influent ozonation), S2 (effluent ozonation), and S3 (effluent post-
treatment).

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 17



{;PROMISCES

WWTP C

WWTP C is located in Switzerland and has a load of about 150,000 population equivalents (PE). It
treats between 13,000 and 57,000 m3/d and has an average flow of 720 m3/h.

Wastewater treatment consists of the following steps:

1. mechanical treatment (grid), sand and grease removal and primary clarifier

2. CAS with nitrification/denitrification, secondary clarifier

3. ozonation

4. sand filtration
The ozonation plant is designed for the treatment of up to 2,375 m3/h and has a total ozone
production capacity of 2 x 5.5 kgOs/h. The ozone reactor has a volume of 530 m3. The average
hydraulic residence time is about 37 minutes. Ozone is introduced into the water via diffusors. The
ozone dose is controlled by AUVA;s4 (UVA254 measured at sampling points S1 and S2). The typical
setpoint is a AUVA;s4 of 42%, which corresponds to a specific ozone dose between 0.33 and 0.5 g
Os/g DOC (1.6 — 2.7 g O3/m?3). Additionally, nitrite is also measured and considered in the ozone

control. The ozone treatment is followed by a sand filter.
I
#

Secondary clarifer Ozone reactor Sand filtration

LOX Evaporator Ozone generator

SI-Figure 3: Schematic overview of the ozonation plant and the sand filtration at WWTP C. Sampling points
used in PROMISCES were S1 (influent ozonation), S2 (effluent ozonation), and S3 (effluent ozonation post-
treatment).

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 18



{;PROMISCES

WWTP D

WWTP D is located in Switzerland and has a load of about 17,000 population equivalents (PE). It treats
between 4,100 and 17,300 m3/d and has an average flow of 300 m3/h.

Wastewater treatment consists of the following steps:

1. mechanical treatment (grid), sand removal and primary clarifier
2. CAS with nitrification/denitrification, chemical phosphorus removal, secondary clarifier
3. powdered activated carbon (PAC) dosing prior to a coagulation filtration (dual-media filter)

The PAC contact reactor and the dual-media filter were designed for treatment up to 750 m3/h. The
contact reactor has a volume of 240 m3 to maintain a hydraulic retention time of at least 19 minutes.
PAC is stored in a PAC silo and is pre-wetted prior to usage. The PAC suspension is then introduced
to the contact reactor at a dose of about 6 mg PAC/L. PAC retention is achieved by the subsequent
coagulation filtration (coagulant = 1 mg Fe/L, FeCls; average filter velocity = 10 m/h). The PAC is
recirculated along with the filter backwash water to the biological treatment stage, where it is
eventually removed together with the excess sludge.

New PAC

Secondary .
clarifier PAC contact reactor Dual-media
filter

-
-

water from filter backwash with PAC goes back to biology

SI-Figure 4: Schematic overview of the PAC treatment and the coagulation filtration (dual-media filter) at
WWTP D. Sampling points used in PROMISCES are S1 (influent PAC contact reactor) and S2 (effluent of dual-
media filtration).

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 19



{;PROMISCES

WWTP E

WWTP E is located in Germany and has a load of about 12,000 population equivalents (PE). It treats
between 1,200 and 11,000 m3/d and has an average flow of 85 m3/h.

Wastewater treatment consists of the following steps:

1. mechanical treatment (grid), sand and grease removal, and primary clarifier
2. CAS, secondary clarifier

3. treatment with PAC

4. Flexbed filter (filtration with a compressible filter medium)

The PAC stage has a treatment capacity up to 290 m3/h. The PAC contact tank has a volume of 135
m3 to maintain a hydraulic retention time between 19 and 25 minutes. The PAC storage and dosing
is similar to WWTP D, but with an average dosage of 10 mg PAC/L. PAC retention is achieved by a
Flexbed filter with an average flow of 85 m3/h. PAC is recirculated along with the filter backwash
water to the biological treatment stage, where it is eventually removed together with the excess
sludge.

New PAC
| |
\ B |
Secor_@ary PAC contact reactor Flexbed
clarifier filtration

>
«

water from filter backwash with PAC goes back to aeration tank

SI-Figure 5: Schematic overview of the PAC treatment and the Flexbed filtration at WWTP E. Sampling points
used in PROMSICES are S1 (influent PAC contact reactor) and S2 (effluent Flexbed filtration).

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 20



g‘ PROMISCES

Appendix B: PFAS detected at WWTP secondary effluents

SI-Table 1: Overview of PFAS detected at sampling point 1 (= secondary effluent) of the five WWTPs
investigated. The numbers represent how often the PFAS were measured > LOQ, whereas the number in
brackets indicate how often the PFAS were measured > 5 * LOQ. Minus sign (-) indicates that the compound
was not detected above LOQ in any of the samples (n = 3 per WWTP).

PFBA 4 3(3) 3(3) 3(3) 3(3) 3(3) 15 (15)
PFBS 4 - 3(0) - 3(0) - 6 (0)
PFPeA 5 3(0) 3(3) 3(3) 3(3) 3(0) 15 (9)
PFPeS 5 1(0) 2 (0) - 3(0) - 6 (0)
HFPO-DA 6 - - - 1 (0) - 1(0)
PFHXA 6 3(0) 3(3) 3(3) 3(3) 3(0) 15 (9)
PFHXS 6 3(0) 3(0) 3(0) 3(0) 1(0) 13 (0)
PFHpA 7 3(0) 3(0) 3(0) 3(1) 3(0) 15 (1)
PFHpS 7 - - - - - -
H4-PFOS 8 1(0) 3(0) 2 (0) - - 6 (0)
PFOA 8 3(0) 3(3) 3(3) 3(3) 3(0) 15 (9)
PFOS 8 3(0) 3(3) 3(0) 3(0) - 12 (3)
PFOSA 8 - - - - - -
PFNA 9 - - - - - -
PENS 9 - - - - - -
PFDA 10 1 (0) 1(0) - - 2 (0) 4(0)
PFDS 10 - - - - - -
PFUNA 11 - - - - - -
PFDoDA 12 - - - - - -
PFTrDA 13 - - - - - -

D4.4 - Guidance document for upgrade and optimization of advanced wastewater treatment 21



